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Test Method:  This test method generally follows * the American Society for* esﬁng and.ﬁlntcnals Standard
Test Method for Laboratory Measurement of Airborne Souud m:smgn‘fms of Building

Partitions and Elements - Designation: E 90 - 02. a

Specimen Description: 8" Concrete Slab and Suspended Gypsum Board Cé‘limg Ov;r]#lﬁ with; Quarry Tile over,
according to client, PROFLEX MSC 90 Mega Sound Conl:tol »Membrane Underlayment. This
specimen was originaily submitted by Noqhemh!astommc, Inc., identified as “Proflex 90
MSC Membrane Underlayment™ and lesled on' 09!”2!2004 “This report reflects the current
product name of the material tested ag Ty ot e

The test specimen was a ﬂoor—oﬁ]mg assemb@y edﬁmstmg of the following:
5
1 layer of 6"x 6" x 12" ungfmd clay quar&ule (5.6 PSF) installed using polymer

modified MAPEI Kerahon and= polymer modified grout mixtures (1.0 PSF).
1 layer of 0.090™ thi g FLEX MSC 90 membrane floor underlayment with fabric

side up. (0.50 PSF) em&mne wpajsélf-adhmd to liner paper that is adhered to the
councrete at the perinteterand tapping'inachine areas with double-sided tape.

87 thick reinforced concrete slab (85.6 PSF).

Suspended ceiling M consrstmg of nominal 5/8” type X gypsum board (2.3 PSF)
attached wntwl;;l@ screws;,1 2" o.c. to suspended Rigid X ceiling grid system.

107 plenum with3- |f2"of Iay-m fiberglass insulation (0.16 PSF).

The ovet?ﬂ'“gpfght ot;'lhhs_l_l.csl assembly is 95.16 PSF.

mé‘ptmneter ef-thlz concrete slab was sealed with fiber gasketmg and a sand filled trough.
Thg test ammhlirjs structurally isolated from the receiving room. The ceiling joints were
» Japed and ﬁe'benmetcr was sealed with acoustical caulk.

Specnmcn slze. e 12 ft X lﬁﬁ.

(‘ondmomng' Tlle., m(rrmr and grout cured for a minimum of 7 days. Concrete slab cured for a minimum of
e 28 days.
Se W i r'-:-;S y

'Li[‘est samples were submitted by client and tested as received.

I;w Rm‘ms* The results of the tests are given on pages 3 and 4.

* Tests conducted in Floor-Ceiling chambers de not meet all requirements of the most recent ASTM E 90 Standard.

Thcmults reporteﬂ‘hbpve apply to specific samples submitted for measurement.

No, responsnblhqr'xs\ﬁssumed for performance of any other specimen.

This report ma.)(“not be reproduced except in full, without the written approval of the laboratory.

The laboratory’s accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,
or endorsement by NVLAP or any agency of the U.S. Government.
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Sound Transmission Loss Test Data
Per: ASTME90-02/ASTME 413 -87

No. of test report: NGC5004018
Test Date:  9/22/2004 PN
Size: 17.8 m? s B 8

Temperature [°C): 22.5 ;‘ e,
gl

Sound Transmission Class STC=72dB . o

Sum of unfavorable deviations: 27.5 dB o, SR AL

Max. unfavorabie deviation: 7.9dBat 160 Hz W . ]

Frequency|  STL L1 L2 I 5 DY, u.Dev. ASTL

[Hz] [dB] [dB] [dB] j%]_ d @1 [dB]
100 55 107.3 804 [ 2327 {7=81 1.196
125 50 99.3 57.8 " k263 “f 86 5.9 1.072
160 51 99.2 58.7 P& 368 1.7 101 7.9 2.083
200 56 979 508/ |% 3.08-. " 93 59 0.283
250 60 98.7 47.7% 4 3247 ¢ 9.5 4.9 0510
315 68 99.7 409 313 9.4 0.775
400 74 102 2 376" | 7295 9.1 0.173
500 73 100.1 /383 | =272 8.8 0.671
630 70 981 | 3720 4. 261 8.6 2.9 0.400
800 76 98.7 f=, 312 °f.7 266 8.7 0.346
1000 81 98.0 ™ 259 | 261 8.6 0.346
1250 83 974 ¥ 222 | 234 8.1 0.424
1600 83 97.0 246 215 7.8 0.424
2000 87 #9767 | B 1.84 71 0.300
2500 89 . 989  44.746.0 1.63 6.6 0.173
3150 92  [™%091 [, ™33 1.56 6.4 0.424
4000 92 | 886 (| 124 1.40 5.9 0.400
5000 92 .~ sE_'r_ © 92 1.27 5.5 0.529

"% STL: = Sound Transmission Loss, dB

“ L4.%, "= Source Room Leve!, dB

A ~L2 = Receiving Room Level, dB

=*" =R = Reverberation Time, seconds

%+A STL = Uncertainty for 95% Confidence Leve!

T

The resiilts repofted above apply to specific samples submitted for measurement.

No responsibility‘is.assumed for performance of any other specimen.

This report may. fiot be reproduced except in full, without the written approval of the laboratory.
The }abo@tdfx's‘ accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,
or endorsefiientby NVLAP or any agency of the U.S. Government.
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Sound Transmission Loss Test Data i Pagé'%:
Per: ASTM E 90 - 02/ ASTM E 413 - 87 PNl o D%
Ry, Y, o’
Sy, i ¥
A&
No. of test report: NGC5004018 N . Y
Test Date: 9/22/2004 809 5 12
Size: 17.8 m? e Nl G
Temperature [*C]: 22.5 “jj:ﬁf‘-vf-j g
[Sound Transmission Class STC = 72 dB e
- ___'fu . t.ai.
STL vu. Frequgm:y
T?requency STL ASTL -
[Hz] [dB] 100
100 55 1.196
125 50 1.072
160 51 2.083 &
200 56 0.283 2
250 60 0.510 § |
315 68 0.775 o '
400 74 0.173 § ’
500 73 671 |"|E
630 70 0400 |*| &
800 76 0346 [ | £, |
1000 81 0346 [*| B f
1250 83 0424 | }:.—,2' i
1600 83 0424 || .0 !
2000 87 0.300 |*
2500 89 0.173 urft
3150 92 0.424 |
4000 92 0.400. .-:3' ol BN
5000 92 0 529 o B4 9 ' Frequency (Hz)
* Due to high msulatlng ' A > _‘__"::_*‘:IE_.‘_':T_R?.“_’fE‘”’_“E_‘E““’“’ |
value of specimen, background
levels limit resuits ,al these STL = Sound Transmission Loss, dB
frequencies. | % % A STL = Uncertainty for 95% Confidence Level

The: rcsu!ts rcported hbove apply to specific samples submitted for measurement.

No. reqponmbﬂny is.assumed for performance of any other specimen.

This report. mafnm be reproduced except in full, without the written approval of the laboratory.

The laboratory s‘accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,
or endorsement by NVLAP or any agency of the U.S. Government.
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Proflex Products, Inc. &3 &
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ASTME 492 -90/ ASTM E 989 -4-8%
N

8" Concrete Slab Floor—thng»A@isem@Overlald with:
Quarry Tile over PROFLEX MSC 90 Megquoun o'?l'h-ol Membrane Underlayment

ILQ\ “-_.
oy, o Page 1 of 4
Report Number: NGC 7004062 £ ¥, Reissued 03/23/2012
Assignment Number: G-771 V{:ah’ ) {“»@
Specimen Receipt Date: NA { %"
e e
Test Date: 09/222004 .S, &
ey N
£ 01 " o'
Report Date: 10/04/2004¢ *
s Y 4N
= o t‘, 5.
t"“, ‘4- " w
o Y W“ .
Submitted by: . ¥
And:%'ﬁ E. Heyer—
Tesl.and Qliﬁny ‘Engineer
*ﬁ,
(?:ﬁg,_ ' 5 . ,° -
L ,-’-:‘-:‘.\5 Rl 4 =
Reviewed by: gy L
St mj Menchetti
%, Du'ector _
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The rnsult?. rcpoffadabovc apply to specific samples submitted for measurement.
No: responmbﬂltﬁmpssumed for performance of any other specimen.
This report may,pot‘be reproduced except in full, without the written approva! of the laboratory.

The Iaboratory s dccreditation or any of it’s test reports in no way constitutes or implies product certifi
or endorsemeritby NVLAP or any agency of the U.S. Government.

cation, approval,
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Report Number: NGC 7004062 g’”‘\.

Test Method:

Specimen Description:

g I

Speclmen mze

Conchf(‘ dmng

Test Rests:

e w\%
This test method is in accordance with American Society foré;mg and‘M%‘ ials Standard
Test Method for Laboratory Measurement of Sound Transmg SH Th ’g{%h\ loor-Ceiling
Assemblies Using the Tapping Machine - Designation: Et 93 90

£
The uncertainty limits of each tapping machine locanﬁg\a met the prbmslon requirements of

section 10.3 of ASTM E 492-90. > £,
e '1:? {wf:'“’,

8" Concrete Slab and Suspended GypsmmBqard:Ccllz gh@ Iatd with: Quarry Tile over,
accordmg to client PROFLEX MSC 90 Muga%m;d Goutrol Membrane Underlayment. This
specimen was originally submitted by Nonhém E enc Inc., identified as “Proflex 90
MSC Membrane Underlayment” and 'lag;fea on . This report reflects the current

product name of the material tested. e N
a f > e

3 .“.;5-_‘ B.\L' i
The test specimen was a ﬂoot-cmimg assg\nb)} "consisting of the following;

G, .J-‘-*
1 layer of 6™x 6™ X lﬂ’#-l‘il‘q;lazed clay ql,lany tile (5.6 PSF) installed using polymer
modified MAPE] Kgrabo‘bd mortar;and polymer modified grout mixtures (1.0 PSF).
1 layer of 0.090” thick-PROFLEX: MSC 90 membrane floor underlayment with fabric
‘side up. (0.50 )Membmue was self-adhered to liner paper that is adhered to the
concrete at lhc néter and.tapping machine areas with double-sided tape.
- 8" thick remﬁgq?:l concretéslab (85 6 PSF).

Suspcndqd cei jj%;cnsmmg of nominal 5/8” type X gypsum board (2.3 PSF)

attached with 1-1/8” sCTéws, 127 o.c. to suspended Rigid X ceiling grid system.
10" plcﬂ‘um}wldl 3~ f lay-in fiberglass insulation (0.16 PSF).

‘ ‘z-‘\r.ﬂ
1 erall welgh%ﬁthe test assembly is 95.16 PSF.
™ §70°
'_I, Fd o W&«:‘;

] he, penmh&r of the concrete slab was sealed with fiber gasketing and a sand filled trough.
Fhe test a‘ﬁmﬁ)ly is structurally isolated from the receiving room. The ceiling joints were
ataped a;nd‘the perimeter was sealed with acoustical caulk.

lz“hgg,lﬁﬁ

if-l:iﬁ, mortar, and grout cured for a minimum of 7 days. Concrete slab cured for a minimum of

47"28 days.

> Test samples were submitted by client and tested as received.

The results of the tests are given on pages 3 and 4.

The. resujmmpoﬂed,amvc apply to specific samples submitted for measurement.

Novcspohsib:]ngﬂmssumed for performance of any other specimen.

This réport way.not be reproduced except in fuil, without the written approval of the laboratory.

The ]abomtory s accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,

or endorseménitby NVLAP or any agency of the U.S. Government.

1650 Military Road e Buffalo, NY 14217-1198
(716)873-9750 » Fax (716)873-9753 « www.ngctestingservices.com
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Normalized impact sound pressure level

Test: ASTM E 492 - 90 / ASTM E 989 - 89

Test Number: NGC7004062 Date: 9/22/2004 ,
Size: 17.84 m? 7 o
Source room Receiving room -,
Volume V = 40:&0‘1111‘3,.5
Temperature [°C]: 22.0 Temperature [°C['22.5 =
Humidity [%]: 63 Humidity [%]: 54™ ;%
“:,_»“ T o !
Impact Insulation Class IIC = 68 dB Toisom® ,ﬁ
Sum of unfavorable deviations: 28.0 dB ® e
Max. unfavorable deviation: 8.0 dB at 2500 Hz el R
) Ty, Ty, T
Frequency La L2 T 4 #Corr. st “u.Dev. AL,
[Hz] [dB] [dB] [s] . | __+]dB [dB]
100 38.0 44.0 232, f, 6P, 0.341
125 47.0 52.7 28351 | 30 0.315
160 40.0 47.4 w7 4 0.202
200 40.0 46.8 308 | 768 0.135
250 36.0 43.1 ; 471 0.143
315 38.0 44.9 o 6.9 0.090
400 34.0 40.4 - 64 0.066
500 34.0 400 ¢ 6.0 0.080
630 35.0 4134 6.4 0.063
800 34.0 40:3 %, 2 8.3 0.051
1000 33.0 3’3} =281 6.1 0.045
1250 36.0 % 419 2.34 -5.9 0.042
1600 370 A=k 422 215 -5.2 4.0 0.048
2000 36.0 " 402¢ 1.84 4.2 6.0 0.035
2500 350 3881 163 -3.8 8.0 0.040
3150 320 %[ 354~ 1.56 34 8.0 0.038
4000 3004 | 329 1.40 2.9 0.030
5000 £260 | '29.0 1.27 -3.0 0.035
-y % 3
. = Normalized Sound Pressure Level, dB
= Receiving Room Level, dB
= Reverberation Time, seconds
= Uncertainty for 95% Confidence Level

2 '.;_‘_.r%“‘ :: rs'-:b:&’
Theméf&reporteéﬁhove apply to specific samples submitted for measurement.
T‘{&’rqspﬁhsibilitzj,ssﬁmuncd for performance of any other specimen.

This report may.ne¢be reproduced except in full, without the written approval of the laboratory.

The laboratory’s dccreditation or any of it’s test reports in no way constitutes or implies product certification, approval,

or endorsementby NVLAP or any agency of the U.S. Government.

1650 Military Road e Buffalo, NY 14217-1198
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Test:. ASTM E 492 - 50 / ASTM E 989 - 89

Normalized impact sound pressure level M_” y Q
*ge 4 0of 4

Test Number: NGC7004062 Date%ﬂ@"
‘\\‘f_{‘ ..‘.‘,;.‘.:‘\1
[Impact Insulation Class IIC = 68.0 dB ] RS B e
g " B

Frequency L,
]Hzl [dB]
100 38
125 47 *
160 40
200 40 |
250 36 _ |
315 38 @
400 34 =
500 34 " 3
630 35 "
800 34 |
1000 33
1250 36
1600 37 } |
2000 36 .. SEw : | |
2500 35 8108 .88 8 8 8 8 8 [
3150 32 w o TESS Y e 2 2 8 g z
4000 30 po s RS Frequency (Hz) !
5000 26 o Ny |
A { B ——Ln =—=|iC Contour '
* Due to high insulating —— :%“ J'—“—"— T
value of specimen, backgrottﬁd‘ LAY
levels limit resuits at these £ 5™y~ = Normalized Sound Pressure Level, dB
frequencies.

The. resull‘!r reporlctmbove apply to specific samples submitted for measurement.

No- rcsponsmﬂl@‘_.wa}sumed for performance of any other specimen.

This report mayuoﬂ)e reproduced except in full, without the written approval of the laboratory.

The laboratory s accreditation or any of it’s test reports in no way constitutes or implies product certification, approval,
or endorsemént’by NVLAP or any agency of the U.S. Government.

1650 Military Road ¢« Buffalo, NY 14217-1198
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